Water Supply
Planning Report

Report
Village of
Glencoe, IL

March 2015

SA
STRAND

ASSOCIATES”




SA
STRAND

ASSOCIATES®

Strand Associates, Inc’
910 West Wingra Drive
Madison, WI 63715

(P) 608-251-4843

(F) 608-251-8655

March 18, 2015

Mr. David C. Mau, P.E., Director of Public Works
Village of Glencoe

675 Village Court

Glencoe, IL 60022

Re:  Water Supply Planning Report

Dear David,

Enclosed are three copies of the final Water Supply Planning Report. We appreciate the
opportunity to assist you with this report and look forward to continuing our services for the
Village as this project progresses.

Please call with questions.

Sincerely,

STRAND ASSOCIATES, INC.®

Chris J. Ulm, P.E. Brian L. Hackman, P.E.
[...]
Because the plant is near the end of its useful life and technological advancements offer equipment that
will achieve better treatment results but may not be able to be adapted to the current WTP process and
existing space, we would recommend the rehabilitation of the existing WTP not be included in the
considerations for alternative water supply options. It should be compared with chosen alternative water
supply option to justify the additional cost for the new plant or supply and the useful life.

E. New WTP North or South of the Existing WTP

As part of this study, sites immediately north and south of the existing WTP were investigated. In order
to review an alternative treatment process in the new plant, the south plant was investigated as a
conventional filtration plant, which developed a cost comparison between the two processes. When
comparing the costs and impacts of alternative plant sites, reducing the number of variables, like the
treatment process, helps better compare and focuses on the factors caused by the site location, rather
than the treatment process. This is especially true here because the WTP footprint and envelope are
not affected between either Direct Membrane Filtration or Conventional Filtration. Therefore, for the
water supply options analysis, this study will consider only direct membrane filtration WTPs in the cost
analysis, giving the most conservative opinions of probable cost and present worth.

Prepared by Strand Associates, Inc.® 6-3
S:\MAD\1400--1499\1410\015\Wrd\Report\S6 Clean Copy.docx\031815



Village of Glencoe, lllinois
Water Supply Planning Report Section 6-Recommendations

For this reason, a new WTP either south or north of the existing WTP has the same opinion of probable
project cost and can be combined into a single option. If this option is chosen as most desirable for the
Village, the determination of a north or south location can be based on the availability and suitability of
land.

6.03 RECOMMENDED WATER SUPPLY ALTERNATIVES COMPARISON ANALYSIS
Following the elimination and refinement of the options as outlined in 6.02, the number of water supply
alternatives reduces to four for consideration as follows, in order of opinion of probable project cost for

construction:

1. Construction of facilities required to permanently purchase water from the City of
Highland Park.

2. Construction of a new plant north or south of the existing plant.

3. Construction of a new plant at the existing public works garage site on Hazel and Green
Bay Road.

4, Demolition of the existing plant and construction of a new plant within the Village-owned

property and rights-of-way.
The following provide discussion and analysis of these options for Village consideration.

A. Break-Even Analysis for New Plant Versus Purchase of Water from Highland Park

If construction costs alone are considered in the options analysis, a connection to Highland Park clearly
presents itself as the lowest cost option. However, the cost for residents to purchase the water from
Highland Park is higher than if the Village produces the water. In order to determine the long term costs
and if there is a point in which the new plant has paid for itself and becomes less expensive than
purchasing water, the Village staff assisted in a long term cost analysis. The cost analysis included an
escalating cost of water purchase at 3 percent per year to simulate inflation and the capital cost to
construct the infrastructure was financed over a 25 year period at a 3.5 percent interest rate.

This was compared with the highest new WTP on the lake front option with a capital cost of $51,577,00
paid back over 30 years at 4.0 percent interest rate. The cost to staff, operate, and maintain the new
plant was included with those costs of about $975,000 in 2015 then increasing 3 percent annually.

Figure 6.03-1 shows that the new WTP costs break even with the expiring of the loan repayments in
30 years, and then continue to show savings over the purchase of water beyond that term.

Prepared by Strand Associates, Inc.® 6-4
S:\MAD\1400--1499\1410\015\Wrd\Report\S6 Clean Copy.docx\031815



Village of Glencoe, lllinois
Water Supply Planning Report Section 6-Recommendations

Figure 6.03-1 50-Year Annual Payment Trends For Purchased Water Versus New WTP

New Membrane WTP (30-Year Debt) Versus Water
Purchase

14,000,000
12,000,000
10,000,000 —
8,000,000 /
6,000,000 I —

/ %

4,000,000 -
2,000,000

1 6 11 16 21 26 31 36 41 46

= New Membrane WTP - 30 Debt == Purchase of Water

B. Construction of a New WTP at the Existing Public Works Site

This option would require removal of the Public Works Garage from its present location and construct a
new direct membrane filtration plant on this downtown site. The Public Works Garage is located near a
large water transmission main that would allow a new WTP at this location to feed the Village's
distribution system with little noticeable differences in pressures or performance compared to the
existing plant site. The site is currently used for municipal purposes, so there would technically be no
change in use. However, redeveloping this property on the south end of the downtown business district
for a new municipal/industrial use is not consistent with the Comprehensive Plan of the Village or the
downtown plan update currently under review with the Village Plan Commission.

The construction of a new raw water transmission main to serve a WTP at this site would also be a
costly and disruptive construction process. The other factor to take into account with the cost opinion
for this alternate is the cost to construct a new public works garage facility estimated to be $10 million.

The development of this site for a new WTP will also consume half of the 164-space Temple Court
parking lot as well as the Temple Court street and right-of-way, closing off vehicle access for this
important transportation link at the south end of the downtown. Figure 6.03-2 shows an aerial depiction
of the required site for the WTP operation for this proposed alternative location.

C. Lakefront Options

The original WTP, like many Lake Michigan WTPs, was built at the lakefront for one key reason, which
is the cost. It is more cost effective to collect and treat the water closest to the source, rather than lift
the water up to an inland plant and treat it before sending it to the distribution system. That trend

Prepared by Strand Associates, Inc.® 6-5
S:\MAD\1400--1499\1410\015\Wrd\Report\S6 Clean Copy.docx\031815



Village of Glencoe, lllinois
Water Supply Planning Report Section 6-Recommendations

continues today and the lakefront options where a new plant is constructed on vacant land are still the
most affordable.

Because the probable cost to construct the new plant on the existing site requires the Village to
demolish the existing plant, then purchase water from Highland Park for the entire duration of
construction, its cost is higher than the other lakefront options at $51,577,000. This is compared to a
probable cost of $48,421,00 if constructed to the north or to the south of the existing plant, which
requires less expected water purchase from Highland Park during construction. However, this cost
does not take into consideration any land purchase costs or the considerations of the intangible costs
associated with the existing beach.

Construction of the plant on the lakefront, whichever of the three options are selected, has the lowest
probable construction cost compared to other new WTP options. It provides a completely renewed
facility with the latest treatment technology, and it also provides an overall probable cost savings every
year starting in about 30 years. If the Village Board determines that a new plant is the appropriate
long-term water supply option, we recommend a lakefront option be selected.

Prepared by Strand Associates, Inc.® 6-6
S:\MAD\1400--1499\1410\015\Wrd\Report\S6 Clean Copy.docx\031815



»~

Legend

WTP Site

0
o
)
=
@
=
<
>
Q
=
=
1)
1S3
i
AN
=
©
©
©
=
=
iy
=] |
5
=
a
a
ot
©
o
[
D
@
[}
2
ay
@
c
s
@
@
@
)
@
c
s
@
o
o
@
N
2
0]
o
]
@
©
5
T
®
X
X
=
g
8

G1L0Z/LL/E Bed

NV LG:2€:6 BulL

-~ o* < ) \ b\'j ‘O‘ o
Seures: Esil, DigElclobs, CeoEys, EfrthsEr Caeemphics, CNES/Nius

4DS, USDA, USSS, ABX, Cefmepping, Acrogitd, IEN, I6Rswisstops; 2nd

PUBLIC WORKS GARAGE SITE ALTERNATIVE S A‘
y

s

WATER SUPPLY PLANNING STUDY STRAND
VILLAGE OF GLENCOE ASSOCIATES®

COOK COUNTY, ILLINOIS TTGURE 6.03.2
1410.015




	ES
	Table ES-2  Summary of Alternative Water Supply Analysis

	S1 Clean Copy
	DBP disinfection by-products
	DOC dissolved organic carbon
	EC enhanced coagulation
	EPS extended period simulation
	ESWTR Enhanced Surface Water Treatment Regulations
	FEMA Federal Emergency Management Agency
	fps feet per second
	FRP fiberglass reinforced plastic
	ft feet
	G constant velocity gradient
	GAC granulated activated carbon
	gal gallons
	gcd gallons per capita day
	GIS geographical information system
	gpd gallons per day
	gpd/ft gallons per day per foot
	gpm gallons per minute
	gpm/sf gallons per minute per square foot
	HAA5 the five controlled haloacetic acids
	HGL hydraulic grade line
	hp  horsepower
	hr hour
	HSPS high service pumping station
	IEPA Illinois Environmental Protection Agency
	IESWTR Interim Enhanced Surface Water Treatment Rule
	in inches
	ISDE Initial Distribution System Evaluation
	ISO Insurance Service Office
	LRAA local running annual average
	LT2ESWTR  Long-Term 2 Enhanced Surface Water Treatment Rule
	LRV log reduction value
	MCC motor control center
	MCL maximum contaminant level
	MCLG maximum contaminant level goal
	MF/UF micro/ultrafiltration
	mgd million gallons per day
	MG million gallons
	mg/L milligrams per liter
	MIB methylisoborneol
	MRDLs  maximum residual disinfectant levels
	msl mean sea level
	MTBE methyl tertiary-butyl ether
	NF/RO nanofiltration/reserve osmosis
	NTU nepholometric turbidity unit
	NSF National Sanitation Foundation
	pCi/L picocuries per liter
	ppb part per billion or micrograms per liter ((g/L)
	ppm part per million or milligrams per liter (mg/L)
	psi pounds per square inch
	PRV pressure reducing valve
	PSV pressure sustaining valve
	PSW Partnership for Safe Water
	PVC polyvinylchloride
	PVDF Polyvinylideneflouride
	RMP Risk Management Plan
	SCADA supervisory control and data acquisition
	SDWA Safe Water Drinking Act
	SOR surface overflow rate
	SSS system specific study
	SUVA specific ultraviolet absorbance
	SWD side water depth
	SWTR  Surface Water Treatment Rule
	TDH total dynamic head
	THM ditrihalomethane
	TMH/HAA trihalomethane/haloacetic acid
	TMP transmembrane pressure
	TOC total organic carbon
	TTHM total trihalomethanes
	USACE United States Army Corps of Engineers
	(g/L micrograms per liter
	USEPA United States Environmental Protection Agency
	UV ultraviolet
	VFD variable frequency drive

	S2 Clean Copy
	Figure 2.01-1 Distribution 8x11
	S2
	S3 Clean Copy
	Table 3.02-1 Model Calibration Results

	Figure 3.03-1 Max Day Pressure 8x11
	Figure 3.03-2 Max Day Fire Flow 8x11
	S4 Clean Copy
	The total domestic demand for the current maximum day is estimated to be 5.42 mgd or 3,760 gpm. The existing firm high lift pumping capacity, with High Lift Pump No. 4 out of service, is approximately 7.92 mgd or 5,500 gpm. The Village has a surplus p...
	Figure 4.01-1 presents a graph of the projected hourly demands for the current design year maximum day. Hourly peaking factors were obtained from tank level and high lift pump flow data obtained from the Village’s SCADA system. For this analysis, it w...
	Figure 4.01-1 Maximum Day Domestic Hourly Demand

	Because there are periods of time when the projected hourly demand is greater than the supply, as indicated in the areas above the WTP high lift pumping capacity line, storage must be used to satisfy water demands. Based on hour-by-hour calculations o...

	S5 Clean Copy
	Figure 5.03-3 Membrane Facility Expansion Locations
	Source: Feasibility Study for the Installation of Membranes or UV Disinfection, CTE-AECOM, November 2006
	Figure 5.04-1 Preliminary New WTP Process Schematic–Conventional Filtration
	Figure 5.04-2 Preliminary New WTP Process Schematic Direct Membrane Filtration
	Figure 5.05-6 Potential Inland WTP Locations
	NOTE:  Cost may increase depending on complexity of construction

	Figure 5.02-1 Supply Improvements 8x11
	Figure 5.02-2 Winnetka Improvements 8x11
	Figure 5.02-3 Booster Station 8x11
	Figure 5.05-2 Dundee 8x11
	Figure 5.05-3 Forestway 8x11
	S6 Clean Copy
	It is recommended that this option be eliminated because of cost, impact to an established residential neighborhood, and significant impact to Park District and School District open space that cannot be replaced elsewhere in the Village. This option w...
	Therefore, this option will not be recommended for further analysis.
	It is recommended that this option be eliminated due to cost, but primarily because of need to acquire property from Forest Preserve District. The Forest Preserve District has provided the Village with a written statement indicating that a request for...
	Therefore, this option will not be recommended for further analysis.
	This option is the lowest cost option; however, it is also the option with the shortest useful life. Rehabilitating a nearly 90-year-old plant will only upgrade and renew portions of the plant. Many of the new systems and process equipment upgrades wi...
	Because the plant is near the end of its useful life and technological advancements offer equipment that will achieve better treatment results but may not be able to be adapted to the current WTP process and existing space, we would recommend the reha...
	If construction costs alone are considered in the options analysis, a connection to Highland Park clearly presents itself as the lowest cost option. However, the cost for residents to purchase the water from Highland Park is higher than if the Village...
	This was compared with the highest new WTP on the lake front option with a capital cost of $51,577,00 paid back over 30 years at 4.0 percent interest rate. The cost to staff, operate, and maintain the new plant was included with those costs of about $...
	Figure 6.03-1 shows that the new WTP costs break even with the expiring of the loan repayments in 30 years, and then continue to show savings over the purchase of water beyond that term.
	Figure 6.03-1  50-Year Annual Payment Trends For Purchased Water Versus New WTP

	Figure 6.01-1 Water Supply Alternatives 8x11
	Figure 6.03-2 PW Garage WTP 8x11
	ADPA4DD.tmp
	Report for
	Village of Glencoe, Illinois

	S5 Clean Copy.pdf
	Figure 5.03-3 Membrane Facility Expansion Locations
	Source: Feasibility Study for the Installation of Membranes or UV Disinfection, CTE-AECOM, November 2006
	Figure 5.04-1 Preliminary New WTP Process Schematic–Conventional Filtration
	Figure 5.04-2 Preliminary New WTP Process Schematic Direct Membrane Filtration
	Figure 5.04-6 Potential Inland WTP Locations




